
Training Progress Report  

“E&S Considerations in Wastewater Reuse and Treatment Options/Technologies” 17-18th July 2023 

 

ESM wing -PCP, PMDFC                                                                                                         
 

 



Training Progress Report  

“E&S Considerations in Wastewater Reuse and Treatment Options/Technologies” 17-18th July 2023 

 

ESM wing -PCP, PMDFC                                                                                                         
 

Table of Contents 
 

Section 1: Introduction to Workshop ........................................................................................... 1 
1.1. Background.................................................................................................................. 1 
[...]
Question: How can we monitor ground water level, and how it will be helpful to determine the 

water availability in coming years? 

 

Answer: Complete procedure of monitoring of ground water was discussed by MD PMDFC and 

he suggested to all MCs that they should install this system in their cities. 

 

Overall Water Scenario 

Ground Water Situation in Punjab 

Water Supply in Lahore and Rawalpindi 

(best and worst cases) 

Water Quality Data of Punjab 

Interventions and Constraints in Water 

Supply Sector in Punjab 

BOX 2-Contents of Presentation 

 

Figure 8: MD PMDFC during his 2nd presentation 



Training Progress Report  

“E&S Considerations in Wastewater Reuse and Treatment Options/Technologies” 17-18th July 2023 

 

ESM wing -PCP, PMDFC                                                                                                        Page | 7  
 

2.2.3. 3rd Presentation on “E &S Considerations in WWTP at Design, Construction & 

Operation Phase 

3rd presentation was on “E&S Considerations in WWTP 

design, construction & Operation Phase   presented by 

Ms. Rizwana Anjum SPO ESM. The presentation on 

"Environmental & Social Considerations in WWTP 

(Wastewater Treatment Plant) Design, Construction & 

Operation Phase" discussed the crucial factors that 

need to be taken into account during the entire lifecycle 

of a wastewater treatment plant. It emphasizes the 

importance of considering both environmental and 

social aspects to ensure sustainable and responsible 

management of wastewater This was a detailed and 

interactive session. Overall, it was an interactive part 

of session. Topics covered in this presentation are 

given in BOX 3 and presentation is attached as 

Annexure E. 

Questions and Answers Session 

During presentation following questions were asked 

from participants and answered accordingly: 

 

Question: What social factors are considered while 

planning and designing WWTP? 

Answer: Accessibility to local community and 

population, public acceptance, land acquisition and 

displacement related social concerns, impacts on 

livelihoods, damage to properties and land worth are 

important. All other social factors are discussed in 

detail and importance of their consideration is also discussed. All that factors are part of 

presentation attached as annexure E. 

Question: What should be minimum distance of WWTP from community? 

Answer: WWTP should be at least 500 meters away from the local population. It should be at 

least 15 meters from any building. It should be at least 100 meters from a water supply (e.g., well 

or borehole). No access roads, driveways or paved areas should be located within the area.  

 

Environmental Considerations in 

Wastewater Treatment Plants-At Planning 

& Design Phase 

Social Considerations in Wastewater 

Treatment Plants-At Planning & Design 

Phase  

Design Parameters of WWTP 

World Bank Guidelines for Construction of 

WWTP under PCP 

E&S Considerations at Construction Phase 

and compliance of ESMMP 

 E&S Considerations at Operation Phase  

 

 

 

BOX 3 

 

Figure 9: SPO ESM during her presentation 



Training Progress Report  

“E&S Considerations in Wastewater Reuse and Treatment Options/Technologies” 17-18th July 2023 

 

ESM wing -PCP, PMDFC                                                                                                        Page | 8  
 

Question: What are the major factors for site selection of WWTP? 

Answer: All problems related site selections were discussed. Some factors that are most 

important during site selection was briefed like settlements, land acquisition, impacts on 

livelihoods, land use (agriculture, forest, orchids, commercial etc.), biodiversity of the area, local 

community’s concerns and acceptance etc.     

 

Question: How composite sampling is different from grab sampling and why composite sampling 

is more suitable for analysis of wastewater in WWTP project? 

 

Answer: Grab samples are usually taken when we want to take information specific to a particular 

sampling location, time or distinct areas within a sampling location i.e. from a lake while 

Composite samples are usually taken when we want an average representation of a sampling 

location or time. Composite sampling of wastewater is ensured to determine the overall 

characteristics of wastewater particularly BOD in case of municipal sewage treatment plants 

design. 

  

Question: How water pollution is associated with climate change? 

 

Answer: climate change causes more floods and droughts which we are experiencing 

globally. Water quality is also affected by climate change, as higher water temperatures and more 

frequent floods and droughts are projected to exacerbate many forms of water pollution. 

 

Question: How we can reuse treated effluent? 

 

Answer: All wastewater reuse options were discussed in accordance with the PEQs, WHO and 

US EPA Guidelines. 

 

 

 

 
 



Training Progress Report  

“E&S Considerations in Wastewater Reuse and Treatment Options/Technologies” 17-18th July 2023 

 

ESM wing -PCP, PMDFC                                                                                                        Page | 9  
 

  

  

Figure 10: Pictorial evidences during 4th Presentation 

2.2.4. 4th Presentation on “Wastewater Treatment & Its Reuse”  

4th lecture was “Wastewater Treatment & Its Reuse” presented by Muhammad Hafeez (Individual 

Consultant). All WWT Technologies & its reuse were discussed by the reference of different 

developing and developed countries. All participants enjoyed a lot because of new and informative 

content. Over all this session was very informative. Main points discussed in this session is given 

in BOX 04 and presentation is attached as Annexure F. 

BOX 04 

Wastewater Characteristics 

Wastewater Treatment Process 

Conventional and Advance Technologies of Wastewater Treatment 

Largest and Successful WSPs in overall the World (advantages & disadvantages) 

Wastewater Reuse (Conditions & Guidelines) 

 



Training Progress Report  

“E&S Considerations in Wastewater Reuse and Treatment Options/Technologies” 17-18th July 2023 

 

ESM wing -PCP, PMDFC                                                                                                        Page | 10  
 

During presentation following questions were asked from participants and answered accordingly: 

 

Question: What is meant by 1:10 dilution factor? 

Answer: Dilution factor is relationship between wastewater and surface water body in which 

wastewater is to be discharged. 1:10 is ratio is ration between wastewater and surface water body 

respectively. By this action wastewater become diluted and become less harmful for environment 

and ecosystem. 

  

  

 

Figure 11:Pictorial evidences during 5th Presentation 

2.3. Group Activity  

To assess the knowledge of Environmental & Social Considerations of participants, a group 

activity was carried out among the participants.  



Training Progress Report  

“E&S Considerations in Wastewater Reuse and Treatment Options/Technologies” 17-18th July 2023 

 

ESM wing -PCP, PMDFC                                                                                                        Page | 11  
 

2.3.1. Group Activity 

A case study of WWTP site of Jaranwala was presented to participants. They were asked to 

determine the following components:  

• Category of Project 

• E&S Instruments to be developed 

• ESMMP- Outline 

 All participants actively responded in the group activity and presented their outcomes. At the end 

of activity representative from each group presented the findings of activity.  

  

  

Figure 12:Pictorial evidences during group activity 

2.3.2. Post Training Evaluation Form 

3. An online post-training evaluation form was shared with the participants and they submitted 

their response. Analysis of post-training evaluation is given in section 04.  

 

 



Training Progress Report  

“E&S Considerations in Wastewater Reuse and Treatment Options/Technologies” 17-18th July 2023 

 

ESM wing -PCP, PMDFC                                                                                                        Page | 12  
 

SECTION 3: PROCEEDINGS OF THE SECOND DAY OF WORKSHOP 

(July 18th, 2023) 

On 2nd day of Training workshop “Study Visit of 

Wastewater and Surface Water Treatment Plant in 

Faisalabad” was arranged by PMDFC on 18th July 2023. 

Agenda of field study is attached as Annexure A.  

3.1. Site # 1 Domestic Sewage Treatment Plant Chokera, Faisalabad 

Mr. Hammad Fazal Deputy Director DC-II/O&M WASA briefed about the Wastewater Treatment 

Plant. The sewage treatment plant was established at 1998. The main objective of sewage 

treatment plant is: 

• To avoid contamination of surface and sub soil water; 

• To improve environmental conditions in downstream areas of Maduana Drain 

Half of the Faisalabad City is being disposed off into Ravi River through Madhuana Drain without 

treatment. It is causing severe environmental pollution from Faisalabad to River Ravi (above 100 

km). Seepage from the drain is causing contamination of sub soil water and pollutes fresh water 

of River Ravi. 

The design of sewage treatment plant is comprised of: 

Sludge Drying ponds /lagoons 04NOs 5 Hectares 

Anerobic Ponds (2.5m deep) 06 Nos. 25 Hectares 

Facultative Ponds (1.5m deep) 06 Nos. 125 Hectares 

Influent Pump Station 180 Cfs 

Design parameters  

Capacity 20 MGD 

Influent BOD 380 mg/l 

Effluent BOD 40 mg/l 

Retention Time 19 days 

 

Day 02: Thirty-Four (34) 

Participants attended the workshop 

on 18th July, 2023 



Training Progress Report  

“E&S Considerations in Wastewater Reuse and Treatment Options/Technologies” 17-18th July 2023 

 

ESM wing -PCP, PMDFC                                                                                                        Page | 13  
 

There are 4 sludge drying ponds of 5 hectares area. 06 anerobic ponds on 25 hectares area. The 

depth of anerobic pond is 2.5 m deep. 06 facultative ponds 1.5 meter deep on 125 hectares.  As 

an experiment WASA-F introduced of floating wetlands in anerobic sections with the help of 

NIBGE.  

 

 

  

 

 

 

 

 

 

 

 

 

 Figure 13: Field Visit of Chokers Site 



Training Progress Report  

“E&S Considerations in Wastewater Reuse and Treatment Options/Technologies” 17-18th July 2023 

 

ESM wing -PCP, PMDFC                                                                                                        Page | 14  
 

3.2. Site # 2 Jhal Surface Wastewater Treatment Plant  

Mr. Rohaan Javaid Director Water Resources, WASA Briefed about the Surface Water Treatment 
Plant. 

The project comprises the Operation and Management of the new Jhal 10 MGD Water Treatment 

Plants constructed under a French Government Loan located near Novelty Bridge as plan:- 

10 MGD is run into a Raw Water tank under gravity from the Rakh Branch Canal through an 

automatic screen to prevent debris from entering the tank. 3 No 1000 Cum/Hr pumps then force 

the incoming canal water into the Distribution Chamber of the plant which is elevated 

approximately 5m above canal water level. Then the water splits into two parallel treatment lines. 

Solutions of Aluminium Sulphate, Sodium Hydroxide (Lime) and Anionic Polymer is added to the 

raw water in the Coagulation Tanks and mixed in the Flocculation Tanks from where it passes to 

the Lamella filter tanks. Here suspended solids settle to the bottom of the tank. The water partially 

cleaned passes to two banks of rapid sand filters each bank comprises four tanks. After passing 

through the rapid sand filters the water passes through a chlorine contact tank for disinfection 

before passing to a water storage tank and then to the outlet pumping station. In the outlet 

pumping station 3No 1000 cum/hr pumps send the water into WASA’s existing Arterial Main on 

Sammundri Road. The whole process in managed by a SCADA system which is automatic. A 

1000Kva Standby Generator is included. The chemicals are stored dry in a Reagent Building and 

introduced into 4 mixing tanks with mechanical stirrers and potable water then pumped to the 

Coagulation Section under control of dosing pumps managed by the SCADA system. Chlorine 

Gas cylinders are located in the Chlorine Building and the gas is mixed with potable water as 

supervised by the SCADA system and pumped to the Contact Tank located directly under the 

Rapid Sand Filters. There is an automatic chlorine recovery system in case of any leaks in the 

Chlorine Building where the escaped gas is drawn through a Neutralisation Tower filled with 

Sodium Hydroxide (Caustic Soda) to render it harmless. The rapid sand filters are automatically 

washed with high pressure air and water as they become progressively blocked with suspended 

particles managed by the SCADA system. The sludge from the base of the lamella filters and the 

rapid sand filters released during washing is collected in a recovery tank where it is pumped into 

a settlement tank whereby the thickened sludge is pumped to one of eight sludge drying beds 

and the water released is pumped by to the distribution chamber to mix with the incoming canal 

water. There is a Collection Pit where all overflow water is collected and pumped back into to the 

Canal. Water quality of the incoming water, temperature, pH, turbidity is automatically monitored 



Training Progress Report  

“E&S Considerations in Wastewater Reuse and Treatment Options/Technologies” 17-18th July 2023 

 

ESM wing -PCP, PMDFC                                                                                                        Page | 15  
 

at various points in the treatment process as is the potable water leaving the plant. There is an 

Administration Block which also houses the outlet pumping station in a basement, the main 

electrical switch rooms, transformer on the public supply and the generator. Additionally it houses 

the plant laboratory where manual tests may be performed in addition to the automated water 

quality sensors. 

Water Lagoon There are water lagoons (capacity 32 MGD) for the storage of Raw water during 

the scheduled / unscheduled canal closure. Its proper functioning / operation will also be the prime 

responsibility of the operator. 

Non-Revenue Water (NRW) The city has been zoned hydraulically into 16 District Meter Zones 

(DMZ) and further sub-divided into a total of 90 District Meter Areas (DMA) by fitting valves for 

zoning so that each zone can be hydraulically isolated as required. The 6 zones are completely 

connected & monitored through SCADA whereas the rest are partially monitored. The water flow 

into each zone is measured with bulk meters and pressures controlled by Pressure Regulating 

Valves (PRV). Pressure is also monitored. The data for pressure and discharge is then 

transmitted to a central SCADA system located in the new Jhal Water Treatment Plant. The 

operator is responsible for operation & maintenance of all the installed equipment’s under the 

NRW component of the project, in the water network of the city. 

Figure 14: Jhal Water Treatment Plant 



Training Progress Report  

“E&S Considerations in Wastewater Reuse and Treatment Options/Technologies” 17-18th July 2023 

 

ESM wing -PCP, PMDFC                                                                                                        Page | 16  
 

 

   

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Figure 15:Field Visit of Surface Water Treatment 
Site 



Training Progress Report  

“E&S Considerations in Wastewater Reuse and Treatment Options/Technologies” 17-18th July 2023 

 

ESM wing -PCP, PMDFC                                                                                                        Page | 17  
 

3.3. Site # 3 Floating Wetlands NIBGE  

Dr Afzal Dr. M. Afzal, Deputy Chief Scientist, Soil and Environmental Biotechnology Division, 

NIBGE, Jang Road Faisalabad briefed about the floating wetlands. He explained that Floating 

Treatment Wetlands are Only practical approach in Pakistan due to following aspects: 

• Indigenous 

• Sustainable 

• Feasible 

• Low cost 

• No operational cost 

• No maintenance cost 

• No Chemical use 

• No electricity use 

 

 

 

 

 

 

 

 

 

 
Figure 16: Field Visit of Surface water Treatment Site 



Training Progress Report  

“E&S Considerations in Wastewater Reuse and Treatment Options/Technologies” 17-18th July 2023 

 

ESM wing -PCP, PMDFC                                                                                                        Page | 18  
 

3.4. CLOSING REMARKS  

During closing session, Ms. Rizwana Anjum (SPO ESM) acknowledged the value of the training 

workshop. He admired the efforts of all resource 

persons who briefed the project details during visit. 

She expressed her heartfelt gratitude for active 

participation and engagement throughout the 

sessions. 

further she described that over the 02 days, we 

have investigated into various aspects of 

wastewater management, exploring the 

challenges, opportunities, and best practices in 

treating and reusing liquid waste responsibly. We believe that the knowledge and insights gained 

during this workshop will contribute significantly to the collective efforts in promoting sustainable 

and environmentally friendly wastewater solutions. 

Throughout this journey, we have emphasized the importance of environmental protection, water 

conservation, and public health in wastewater management. We have discussed the significance 

of compliance with regulations, stakeholder engagement, and the incorporation of innovative 

technologies to address the complexities of this critical field. 

3.5.  Certificate Distribution 

Certificated were distributed among the participants and Group photo was taken after closing 

remarks

Figure 8: Closing Remarks by DPD-PCP 

Figure 17: Closing remarks by SPO ESM on 2nd 
Day of training 

Figure 18: Certificate Distribution 



Training Progress Report  

“E&S Considerations in Wastewater Reuse and Treatment Options/Technologies” 17-18th July 2023 

 

ESM wing -PCP, PMDFC                                                                                                        Page | 19  
 

 

 

  

 

  

 

 

 

 

 

 

 

  

 

 

 

 

 

 

 

 

 

 

 

Figure 20:    Group Photo at NIBGE Figure 19: Surface Water treatment Plan 



Training Progress Report  

“E&S Considerations in Wastewater Reuse and Treatment Options/Technologies” 17-18th July 2023 

 

ESM wing -PCP, PMDFC                                                                                                        Page | 20  
 

SECTION 4: PRE-TRAINING & POST TRAINING AND FEEDBACK 

EVALUATION 

1. Knowledge increased upto level 

 

For precise feedback evaluation of this training workshop, two assessments were carried out. One was 

pre-training assessment to gain insight of participant’s knowledge about the subject, other was post-

training assessment which give apprehension of participants after training workshop. According to 

response Average score of Pre-training is 16.11 out of 24. Average score of post-training is 21.53.  

 

 

 

Figure 22: Pre-Training Assessment Figure 21: Post Training Assessment 



Training Progress Report  

“E&S Considerations in Wastewater Reuse and Treatment Options/Technologies” 17-18th July 2023 

 

ESM wing -PCP, PMDFC                                                                                                        Page | 21  
 

At the end of the training session various questions were asked in order to evaluate the success of 

training workshop.  Region wise feedback evaluation is given below: 

3.1. Training Evaluation 

2. Knowledge regarding environmental and social considerations in wastewater reuse and 